
International Journal of Scientific & Engineering Research, Volume 6, Issue Ɲ, 2Ì×ÛÌÔÉÌÙ-2015                                                                                         
ISSN 2229-5518 
  

IJSER © 2015 

http://www.ijser.org  

Predicting of Effluent Turbidity from Deep Bed 
Sand Filters Used in Water Treatment 

Hani Mahanna, Moharram Fouad, Kamal Radwan, Hoda Elgamal 

 

Abstract Filtration is a solid liquid separation in which water passes through a porous medium to remove suspended or colloidal impurities. 

Deep bed filter is one of the most important types of filtration process in which solids are removed within the granular medium. Further, it is 

commonly used in either conventional water treatment plants or direct filtration plants. Various characteristics have been adopted for 

filtration process monitoring but usually, turbidity is used for this purpose. Turbidity removal is influenced by different parameters. It was 

needed to predict turbidity removal as a function of these parameters. In this study, experimental pilot plant was constructed to study 

turbidity removal efficiency  and develop a simple predictive model for effluent turbidity by deep sand filter . Sand was used as a filtration 

media under different filtration rates ranged from 4 m/hr to 8 m/hr. Down flow was applied to the filter through sand media with size 0.7-1.0 

mm, while  sand depth was 140 cm. Aluminum sulfate (alum) was used as coagulat in different doses ranged from 20 to 40 mg/lit.  The 

used synthetic turbid water was prepared in different turbidities varying from 10 to 30 NTU. Turbidity removal was investigated as functions 

of sand depth, filtration rate, influent turbidity, run time and alum dose. A mathematical model was obtained for predicting of effluent 

turbidity from deep bed sand filter with various operating conditions ( filter depth, filtration rate, alum dose, run time, and initial turbidity).The 

proposed model yield highly accurate results with correlation coefficient (R
2
) of 0.88. The proposed model showed that the most significant 

parameters on predicted effluent turbidity are the sand media depth and filtration rate. Also, the simple proposed model can be easily and 

effectively used as a decision supporting tool for prediction of filtration quality.  

Index Terms— Deep bed filter, effluent turbidity, filtration rate, influent turbidity, run time, media depth, alum dose. 

——————————      —————————— 

1 INTRODUCTION                                                                     

Conventional water treatment processes usually consist of 
coagulation, flocculation, sedimentation and filtration for the 
removal of suspended solids in water [1]. Recent development 
of water treatment technologies is to use direct filtration 
process to make energy efficient with the purpose of reduce 
the capital and operating cost [2], [3]. Filtration process is a 
main process in either conventional or direct filtration plants. 
Through this process water passes through porous medium 
such as sand to remove suspension particles in water [4], [5]. 
Different types of filters could be used in drinking water 
treatment, and they may be listed in different classifications as 
following:  

First classification is according to type of used granular me-
dium. Granular bed filters utilize a substantial depth of sand 
or another media on the other hand, precoat filters contain a 
thin layer of very fine medium such as diatomaceous earth. 
Secondly, there is a classification according to hydraulic ar-
rangement provided to pass water through the medium.  In 
gravity filters, the water flow through the medium by gravity, 
but in pressure filter, the water is flowing under pressure. Fil-
ters may be also classified according to rate of filtration such 

as rapid sand filter (100-200 m3/m2/d), slow sand filter (3-5 
m3/m2/d), roughing filter (15-20 m3/m2/d), and pressure 
filter (170-480 m3/m2/d). Finally, there is a classification ac-
cording to particles removal. If solids are removed within the 
granular medium, it is called deep bed filter (depth filtration). 
In cake filtration, solids are removed on the entering face of 
the granular medium [1], [6]. 

Deep bed filter is one of the most important type of filters 

used in water treatment. In this type, the particles are re-

moved from its carrying fluid through a packed bed of granu-

lar media by different mechanisms, such as transport, inter-

ception, aggregation, sedimentation and diffusion [7],[8]. Deep 

bed sand filter has great effect on turbidity removal from wa-

ter but the removal efficiency is strongly influenced by the 

influent turbidity, filter depth filtration rate, and alum dose 

[9], [10], [11]. 

In the beginning of deep filtration run the effluent turbidity 
is relatively high. It take some minutes to be allowable and 
this time is called ripening period. This period has been stu-
died in many researches[12], [13] So, the time has an effect on 
effluent turbidity especially at the beginning of run length. 

various studies were done to evaluate the turbidity removal 
efficiency by deep filters. From these studies, the factors affect-
ing the turbidity removal could be presented in the following 
paragraph. 

The removal of turbidity generally depend on the type of 
water source [14].In addition, the turbidity removal efficiency 
is strongly influenced by suspension particles diameter[15]. 
The percent of turbidity removal will be increased by Using of 
Polymer with Alum for Coagulation [2]. Filter depth, media 
size, filtration rate, run time, temperature, and alum dose play 

———————————————— 

 Hani Mahanna  is teaching assistant in Faculty of engineering,Mansoura 
University, Egypt, E-mail: Hani.mahanna15@gmail.com 

 Moharram Fouad and Kamal Radwan are Associate Professors in Fa-
culty of engineering,Mansoura University, Egypt. 

 Hoda Elgamal is  a Professor in Faculty of engineering,Mansoura Uni-
versity, Egypt. 

621

IJSER



International Journal of Scientific & Engineering Research Volume 6, Issue ƝȮɯ2Ì×ÛÌÔÉÌÙ-2015                                                                                  
ISSN 2229-5518 

 

IJSER © 2015 

http://www.ijser.org  

important role in turbidity removal[3], [11], [16 ]. 
The turbidity removal efficiency could be expressed in dif-

ferent models. M. Fouad, et.al. [11] showed the turbidity re-

moval efficiency eqution and it was expressed in equation (1).  

E ( %)  = Kt [ 0.998 X 0.02 ] * [tanh (1.25d) 3.0] * [ 0.93 + 0.07 

rt/ro] * [1- tanh (0.001 dp
2.2)]*[1 – 0.5*tanh (0.8 – 0.02 A )2] * 100                                                                                                  

(1) 

on the other hand, the effluent turbidity will be as the fol-

lowing: 

Ce = Co – Kt C [ 0.998 X 0.02 ]*tanh (1.25d) 3.0  ]*[ 0.93 + 0.07 

rt/ro]*  [1 – tanh (0.001 dp
2.2)]*[1 – 0.5*tanh (0.8 – 0.02A )2] (2) 

                                   

where: 

Ce = Effluent turbidity (NTU) 

Co =Influent turbaidity (NTU) 

X = filtrtion rate (m3/m2/hr) 

d = the filter depth (m) 

rt = run time (hr) 

ro = run length (hr) 

dp = particles diameter (mm) 

A = Alum dose (mg/lit) 

Kt = a correction factor depending on the temperature 

Another study [11] showed that the effluent turbidity could 

be gotten   according to the sand  media depth from equations 

(3) and (4). 

For depth ≥ 100 cm;  

Ce = - 0.04213*rt + 0.030146*Co + 0.113052*x - 2.5321*d + 

2.193                  (3)                      

For depth ˂  100 cm;  

Ce = 0.028472*rt + 0.090571*Co + 0.292799*x– 8.02822*d + 

6.070                   (4) 

The main objective of this research is to analyze the factors 
affecting the turbidity removal from deep bed sand filters and 
to develop a simple predictive model for predicting effluent 
turbidity at any time and at any depth through deep bed sand 
filters operation . This model is expected to help in the design 